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Amplitude (dBm)

-70
Start 9 kHz

Range Start Stop SpurFreq Spur Level Limit
{MHz) (MHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 -13
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3 30 1000 100

4 1000 40000 1000

<
o
=
=
£

-70
Start 9 kHz

Range Start Stop SpurFreq Spur Level Limit
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Amplitude (¢
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Start 9 kHz
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Range Start Stop SpurFreq Spur Level Limit
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Amplitude (dBm)
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Range Start Stop Spur Freq Limit
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Amplitude (dBm)

-70
Start 9 kHz

Range Start Stop SpurFreq Spur Level Limit
{MHz) (MHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 -13
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Start 9 kHz

Range Start Stop SpurFreq Spur Level Limit
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Start 9 kHz

Range Start Stop SpurFreq Spur Level Limit
{MHz) (MHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 -13

2 0.15 30 10

3 30 1000 100

4 1000 40000 1000
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Amplitude (dBm)
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Start 9 kHz

Range Start Stop Spur Freq Level Limit
(MHz) (MHz) (MHz) m) (dBm)
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Amplitude (dBm)

-70
Start 9 kHz

Range Start Stop SpurFreq Spur Level Limit
{MHz) (MHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 76 1 -13
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Range Start Stop SpurFreq Spur Level Limit
{MHz) (MHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 -13
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Amplitude (dBm)

-70
Start 9 kHz

Range Start Stop SpurFreq Spur Level Limit
{MHz) (MHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 8 -13
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Amplitude (dBm)
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Start 9 kHz

Range Start Stop SpurFreq Spur Level Limit
{MHz) (MHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 -13

2 0.15 30 10

3 30 1000 100

4 1000 40000 1000

<
o
=
=
£

-70
Start 9 kHz

Range Start Stop SpurFreq Spur Level Limit
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Amplitude (dBm)
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-70
Start 9 kHz

Range Start Stop SpurFreq Spur Level Limit
{MHz) (MHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 -13

2 0.15 30 10

3 30 1000 100

4 1000 40000 1000

MIMO\PC3\NR n77(3700-3980) SCS=30kHz CP_QPSK BW=80MHz Channel=662666 RB=1@0

Amplitude (dBm)

-70
Start 9 kHz

Range Start Stop SpurFreq Spur Level Limit
{MHz) (MHz) (MHz) { (dBm)

1 0.009 0.15 1 314162 -13
2 0.15 30 10

30 1000 100 666666667

4 1000 40000 1000 / -41.22

MIMO\PC3\NR n77(3700-3980) SCS=30kHz CP_QPSK BW=90MHz Channel=649668 RB=1@0
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Amplitude (dBm)
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Start 9 kHz

Range Start Stop
(MHz) (MHz)
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Range Start Stop
(MHz) (MHz)

1 0.009 0.15

2 0.15 30

3 30 1000

4 1000 40000
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(dBm)
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Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 1676 of 1759

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



.\ =
<& eurofins
RF Test Report Report No.: R2408A1126-R2

6.7 Radiated Spurious Emission

Sweep the whole frequency band through the range from 9kHz to the 10th harmonic of the carrier,
the emissions below the noise floor will not be recorded in the report.

Mode: NR Band: n77 MIMO
Bandwidth: 10MHz Channel: Low(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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Mode: NR Band: n77 MIMO
Bandwidth: 10MHz Channel: Low(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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Mode: NR Band: n77 MIMO
Bandwidth: 10MHz Channel: Low(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1 3450.8 118.57 -86.99 31.58 - - RMS | Horizontal NA

2 | 61722 41.70 -79.23 -37.53 -13.00 24.53 RMS | Horizontal | PASS
3 [6901.73333 41.89 -96.97 -55.08 -13.00 42.08 RMS | Horizontal | PASS
4 | 17996.55 32.68 -81.52 -48.84 -13.00 35.84 RMS | Horizontal | PASS
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Mode: NR Band: n77 MIMO
Bandwidth: 10MHz Channel: Low(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1 3450.8 1156.53 -86.99 28.54 - - RMS Vertical NA

2 | 6233.525 41.65 -79.13 -37.48 -13.00 24.48 RMS Vertical PASS
3 [ 10781.45 37.12 -90.91 -563.79 -13.00 40.79 RMS Vertical PASS
4 [17985.4333 33.04 -81.68 -48.64 -13.00 35.64 RMS Vertical PASS
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Mode: NR Band: n77 MIMO
Bandwidth: 10MHz Channel: Low(3450-3550MHz)
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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1| 34170.4 41.91 -96.58 -54.67 -13.00 41.67 RMS | Horizontal | PASS

2 | 36806.6 42.08 -94.22 -52.14 -13.00 39.14 RMS | Horizontal | PASS

3 [39230.4666 41.74 -91.76 -50.02 -13.00 37.02 RMS | Horizontal | PASS
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